
STUDENT
DESIGN

COMPETIT ION
2024



Introduction 3
Students & Young Professionals Committee 4
Past SDC Winners 5
Competition Schedule 6
Carnegie Mellon University 7
Case Western Reserve University 8
George Mason University 9
Georgia Institute of Technology (WE) 10
Georgia Institute of Technology (WW) 11
Illinois Institute of Technology 12
Instituto Tecnológico de Costa Rica 13
Johns Hopkins University 14
Loyola University 15
Marquette University 16
North Carolina State University 17
Northeastern University (WW) 18
Northeastern University (WE) 19
Old Dominion University 20
SUNY ESF 21
SUNY University at Buffalo 22
Texas Tech University 23
Toronto Metropolitan University 24
Universidad de Costa Rica 25
[...]
The City of Denton's Pecan Creek Water Reclamation Plant
(PCWRP) is expanding from an annual average daily flow of
21 MGD to 26 MGD and a peak two-hour flow from 46 MGD
to 69 MGD. The proposed design in this report focuses on
upgrading and replacing treatment units that will not meet
TCEQ requirements following the expansion. The design
also reduces phosphorous in effluent water to below 0.2
mg/L, in accordance with a new discharge permit. The
design considers operator and plant preferences and
upgrades the biological nutrient removal system to an
anaerobic - anoxic - aerobic (A2/0) for improved phosphorus
removal. Other proposed units include primary and
secondary clarifiers with increased capacity, improved solid
handling processes (gravity belt thickener, anaerobic
digesters), and phosphorus polishing and stripping units.
An Opinion of Probably Construction Costs (OPCC) and an
annual operation and maintenance analysis are provided to
estimate the costs for improving the treatment plant. The
construction sequencing for the proposed design is also
evaluated. The recommended changes will allow PCWRP to
comply with TCEQ requirements and TPDES permit limits. 

Maxwell Houseal

Christopher Kerolos

T E A M  M E M B E R S

23RETURN TO TABLE OF CONTENTS



T O R O N T O
M E T R O P O L I T A N
U N I V E R S I T Y

WATER ENVIRONMENT

H I G H P O I N T  P O N D  R E T R O F I T

M E M B E R
A S S O C I A T I O N
Water Environment
Association of Ontario

A D V I S O R
Darko Joksimovic, PhD
MaSc PEng

HydroSphere Solutions of Toronto Metropolitan University is
pleased to present our final design for the retrofit of
Highpoint Pond in Milton, Ontario to the Water
Environment Federation (WEF) Student Design
Competition. As Highpoint Pond was constructed in the
1980s, it does not meet modern stormwater management
standards and must be retrofitted to become an offline
facility as well as meet water quality targets and water
quantity targets specified by the Town of Milton and local
guidelines. Several design constraints had to be considered
during the design process as well, such as local endangered
and threatened fish species, the capacity of a connecting
culvert under a major highway, ensuring the
accommodation of the large drainage area of 691 hectares,
and the need to plan for future rainfall events and climate
change. To rise to this challenge, HydroSphere Solutions
reviewed the project site, local and municipal guidelines
and best practices, suitable stormwater management
technologies and practices, and Low Impact Development
practices. Then, multiple conceptual solutions could be
created. These solutions were explored, evaluated and
ranked via a data-based approach, and the design which
best fit the Town of Milton’s needs was selected, modeled,
simulated, and further refined as necessary.

Sara Afshar

Trestan Elsea

Mona Hafez

T E A M  M E M B E R S

24RETURN TO TABLE OF CONTENTS



U N I V E R S I D A D
D E  C O S T A  R I C A

WASTEWATER

W A S T E W A T E R  T R E A T M E N T
S Y S T E M  F O R  H O R Q U E T A S ,

S A R A P I Q U Í ,  C O S T A  R I C A

M E M B E R
A S S O C I A T I O N
Central States Water
Environment Association

A D V I S O R
Paola Vidal Rivera, M.sc.

The project proposal for the design of a wastewater
treatment system in the community of Horquetas de
Sarapiqui, Costa Rica, responds to the need to address the
wastewater problem in the area. They usually use septic
tanks, but these are not correctly designed; because of that
a new treatment system is necessary. The main objective is
to develop an agile, economical, and sustainable system
that treats wastewater, thus reducing pollution caused by
poorly designed septic tanks, without altering the
ecosystem and the native landscape of the area and its
residents. The design is based on biological and physical-
chemical treatment technologies, adhering to the
parameters granted, in which a 20-year population
projection was contemplated. When the costs of the
system are calculated, it is found that the system will be
significantly expensive. The most expensive part of the
system is sanitary sewerage (it represents a 99% of the cost),
so it is recommended to opt for more centralized options
such as small treatment plants and even, for families
separated from the population, the design of septic tanks
for each case. In conclusion, this project not only addresses
a critical environmental problem, but also promotes
sustainable development in Horquetas de Sarapiqui.

Ariel Mesén Cabezas

T E A M  M E M B E R S

25RETURN TO TABLE OF CONTENTS

Mónica Agüero Sánchez

Priscilla Gallo Gutiérrez



U N I V E R S I T Y  O F
B R I T I S H
C O L U M B I A ,
V A N C O U V E R

WATER ENVIRONMENT

T R I P L E - P R O N G  R A I N F A L L
A N D  R U N O F F  M A N A G E M E N T

D E S I G N

M E M B E R
A S S O C I A T I O N
British Columbia Water
and Waste Association

A D V I S O R
Madjid Mohseni, PhD,
P.Eng

Thunderbird Rainwater Solutions presents the Triple-Prong
Design to mitigate risks associated with rainwater runoff in
Vancouver’s Olympic Village neighbourhood. Located in the
lush Pacific rainforest and along the False Creek inlet, the
Triple-Prong focuses on the co-existence of Vancouver’s
natural ecosystem, built environment, and local
communities by interweaving engineering and Indigenous
Ways of Knowing. This design consists of three projects
strategically placed within Olympic Village to work
cohesively in handling rainwater. The first prong repurposes
existing traffic medians into biofiltration and bioretention
cells. This median design treats and captures rainwater, and
creates a large green space, promoting the physical and
mental well-being of those in the area. The second prong
revitalises Pocket Park, a local green space. Pocket Park’s
new design aims to increase community engagement by
creating a welcoming and usable space in the
neighbourhood. The third prong is a constructed wetland,
intended as the first step in reimagining the False Creek
shoreline, to restore the coastline’s natural protection in
anticipation of sea level rise. By implementing all three
designs, the Triple-Prong Design can create a more
welcoming neighbourhood with a futuristic vision of
coexistence between natural and built environment,
meeting all three pillars of sustainability.

Nicholas Cho

Elizabeth Liu

Claire Merchant

Harshvardhan Shaw

T E A M  M E M B E R S

Benjamin Buchheit
26RETURN TO TABLE OF CONTENTS



U N I V E R S I T Y  O F
C A L I F O R N I A ,
R I V E R S I D E

WATER ENVIRONMENT

E P A  P 3

M E M B E R
A S S O C I A T I O N
California Water
Environment Association

A D V I S O R
Amanda Rupiper, PhD,
PE

Rising ammonia concentrations pose a significant
environmental threat, yet current treatment technologies
often overlook water conservation. This study introduces a
novel 3-phase ammonia scrubber system designed to
reduce ammonia concentrations by up to 99% while
conserving water usage. Various filtration techniques were
employed within the system, with initial results showing a
65-67% reduction in ammonia concentrations through
biochar adsorption. Further testing is needed to validate
these findings and assess the efficiency of the wood chip
bioreactor. This research presents a promising approach to
sustainable ammonia removal with minimized water
consumption.

Jeff Dai

Ana De La Vega

Jessica Gonzalez

Andreina Mendoza

T E A M  M E M B E R S

Justin Yanase
27RETURN TO TABLE OF CONTENTS



U N I V E R S I T Y  O F
C A L I F O R N I A ,
R I V E R S I D E

WASTEWATER

T D S  R E D U C T I O N  P R O J E C T

M E M B E R
A S S O C I A T I O N
California Water
Environment Association

A D V I S O R
Amanda Rupiper, PhD,
PE

As population increases, water conservation increases in
California, specifically Riverside County. The Western
Riverside County Regional Wastewater Authority
(WRCRWA) wastewater treatment facility, located in
Eastvale, CA, provides services to five nearby communities.
Presently, WRCRWA is expecting a decrease of 52 gallons of
wastewater per person per day (g/p/d) to a projected
ultimate goal of 42 g/p/d. This is equivalent to a total of 14
million gallons per day (MGD) of wastewater to a projected
ultimate goal of 11 MGD. With this in mind, current TDS
levels are expected to reach 795 milligrams per liter (mg/L)
if no treatment is implemented for the reduction of TDS in
wastewater. The proposed solution is the addition of
Reverse Osmosis treatment with chemical pretreatment.
Treating 44% (4,840,000 gallons) of water leaving the
dechlorination stage with reverse osmosis, including a
flushing system and a neutralization tank will result in a
78% permeate recovery. As a result, the final TDS
concentration will be reduced to 495 mg/L in combined
effluent, meeting NPDES and Title 22 Recycled Water
Regulation. The RO permeate can be sold for revenue to
offset costs. Our RO design will be able to potentially
decrease PFAS concentration combatting future
regulations.

Brenda Blanco

Genivee Gast

Jessica Verduzco

T E A M  M E M B E R S

28RETURN TO TABLE OF CONTENTS



U N I V E R S I T Y  O F
C O L O R A D O
B O U L D E R

WASTEWATER

S O U T H  P L A T T E  R E N E W
B I O S O L I D S  U P D A T E S  W I T H

P F A S  C O N S I D E R A T I O N S

M E M B E R
A S S O C I A T I O N
Rocky Mountain Water
Environment Association

A D V I S O R
Ben Stanford, PhD

Solid Consultants is competing in the Rocky Mountain
Water Environment Association (RMWEA) Student Design
Competition, working with South Platte Renew (SPR).
Through this competition, we upgraded the end-of-life
solids handling process at SPR. Specifically, we assessed the
solids process after the dissolved air flotation thickeners
(DAFTs) through the biosolids end-use. The criteria for
determining solutions are cost, regulatory compliance,
public perception of SPR, safety, sustainability, and
technical feasibility. The alternatives assessment is
separated into two categories: treatment (referring
specifically to anaerobic digestion) and post-treatment
(occurring after the dewatering process). While the
screening of alternatives assessed pretreatment, all options
were removed as they occurred before the DAFT. After the
screening of alternatives, we developed a multi-criteria
decision matrix (MCDM). Using the MCDM, Solid
Consultants’ recommended process for treatment is
temperature-phased anaerobic digestion (TPAD) with
pyrolysis and bio-drying for post-treatment. This ensures
excellent quality (EQ) biochar, which can become a new
revenue stream for SPR. The net present value (NPV) of the
system is -$41,200,000 over a 20-year lifespan. Solid
Consultants is excited to move forward with SPR and create
a preliminary design review (PDR) for the solids handling
train with our proposed solution for the RMWEA
competition

Bonnie Brudie

Joaquin Garfias

Tess Insalaco

Grace Lee

T E A M  M E M B E R S

Caroline McClung
29RETURN TO TABLE OF CONTENTS



U N I V E R S I T Y  O F
F L O R I D A

WATER ENVIRONMENT

O P T I M I Z I N G  S T O R M W A T E R
C L A R I F I C A T I O N  S Y S T E M S

W I T H  A I  F O R  N U T R I E N T
R E D U C T I O N

M E M B E R
A S S O C I A T I O N
Florida Water
Environment Association

A D V I S O R
John Sansalone, PhD

The Aqua Machina project scope encompasses the design
of a clarification system receiving loads from a paved urban
land use; a stormwater management condition found
commonly across Florida and the USA. Considering the
environmental and ecological conditions of the state and
predicated on the promulgated 2024 Florida Clean
Waterways Act, the design is based on load reduction for
nutrients (total nitrogen, TN; total phosphorous, TP) and
particulate matter (PM) as total suspended solids (TSS). The
project encompasses four clarifier design alternatives: (A1)
Regulatory Presumptive Guidance, (A2) No Baffles, (A3)
Baffled, and (A4) Baffles Optimized with Artificial
Intelligence (AI). These alternatives were developed using a
large historical database of water chemistry and rainfall-
runoff from an impervious parking area at the University of
Florida, the client. Using a unit operations approach
combined with AI (machine learning algorithms, specifically
neural networks), the designs aim to examine clarifier
configurations to minimize infrastructure resource
expenditures and compare these to current regulatory
guidelines for stormwater clarifier design in Florida. This
project supports the client’s AI initiatives and 2020-2030
Campus Master Plan stormwater goals, while also
addressing public outreach and education. By
incorporating AI, the project enhances the potential for
optimizing stormwater treatment and control designs.

Olivia Bergmann

Rita Hippe

Katherine Palmer

Bianca Piñeros

T E A M  M E M B E R S

Morgan Meuleman

Ross Nygard

Anthony Trow 30RETURN TO TABLE OF CONTENTS



U N I V E R S I T Y  O F
N E V A D A ,  L A S
V E G A S

WASTEWATER

F R O M  D E S E R T  T O
D E V E L O P M E N T :  I N N O V A T I N G

W A S T E W A T E R  S O L U T I O N S
F O R  E L D O R A D O  V A L L E Y

M E M B E R
A S S O C I A T I O N
Nevada Water
Environment Association

A D V I S O R
Eakalak Khan, Ph.D.,
P.E.

Eldorado Valley (EV), located southeast of Henderson (COH)
and southwest of Boulder City (BC), Nevada, is an
undeveloped desert basin with limited water resources.
COH recently annexed 8,000 acres here, planning mixed
commercial, industrial, and residential development.
Currently, there are no water or wastewater utilities serving
EV. The area faces infrastructure challenges, requiring a
maximum delivery capacity of 2,040 gallons per minute,
with treated wastewater returning to Lake Mead to meet
regulations. Our project aims to enhance the capacity and
efficiency of EV's water and wastewater management
systems to support current needs and future expansion
while maintaining environmental standards. We propose
designing wastewater infrastructure for EV by evaluating
two alternatives. The first involves pumping wastewater to
COH’s Water Reclamation Facility. The second involves
pumping to BC’s facility, including existing facility and
outfall upgrades. Both alternatives involve sewer
interceptors, force mains, and lift stations. The final design
aims to accommodate anticipated wastewater volumes
and improve the overall resilience of the region’s water
systems.

Ibtihaj Ahmad

Gabson Baguma

Setareh Cheshmekhezr

Sayeda Kamrun Nahar

T E A M  M E M B E R S

Ashiqur Rahman

Abdullah Yusufzai

Ahmadreza “Reza”
Khatamgooya 31RETURN TO TABLE OF CONTENTS



U N I V E R S I T Y  O F
N O T R E  D A M E

WATER ENVIRONMENT

S O U T H  B E N D  D R I N K I N G
W A T E R  T R E A T M E N T  P L A N T

M E D I A  R E P L A C E M E N T

M E M B E R
A S S O C I A T I O N
Indiana Water
Environment Association

A D V I S O R
Robert Nerenberg

The North Wellfield Water Treatment Plant is one of the
nine drinking water treatment plants serving the city of
South Bend. The North Wellfield Water Treatment is also
the largest of the nine plants which produces half of South
Bend’s drinking water at maximum production. The current
filtration media has been in use since 1999. The plant needs
a replacement of media for more effective filtration due to
the age of media and loss of media from backwashing. In
addition, repairs to the inner coating of the five filtration
tanks must be completed. Our team is working on selecting
new media for the gravity filtration tanks by analyzing
current contaminant removal, cost estimating, and looking
at specifications for different media options.

Andrea Reisinger

Patrick Murray

Brooke Wilkinson

T E A M  M E M B E R S

32RETURN TO TABLE OF CONTENTS



U N I V E R S I T Y  O F
S O U T H  F L O R I D A

WASTEWATER

F A L K E N B U R G  A D V A N C E D
W A S T E W A T E R  T R E A T M E N T

F A C I L I T Y  P R O C E S S
I N T E N S I F I C A T I O N

M E M B E R
A S S O C I A T I O N
Florida Water
Environment Association

A D V I S O R
Sarina Ergas

The Hillsborough County Advanced Wastewater Treatment